- Parts List

P
o

Name

Drawing

QTY

Column

Right Adjustable Beam

Left Adjustable Beam

Inner Adjustable Beam

= Place the Table Leg Frame on the
bottom side of the table top.

Side Support

Feet

Center Post Bracket (Right)

T|Q|H|loja|o |T|®

Center Post Bracket (Left)

Center Post Bracket (Rear)

nmsﬁmnvoﬁ Base

~ | .

Desk Top Support Bracket

Controller

3

Extension Cable 200cm

Handset

Screw M6x10

Screw M5x6

H|T|(O |3

Screw 4x5

—

Screw M10x35

Screw M10x20

I N I N s e e el R Rl RN N SR N B B Bl KO8

Screw 5x22

Cile+|Wn

Screw 3x19

Allen Key 4

Allen Key 5

Allen Key 8

Glide

B t=6 0| OO0 N DIUNN\ N Y=

Power Cable




tructions.

ns

that you have the correct quantities, and read all the

ing

, veri

Before assembly, please remove all parts from the carton




90°

120°

Customized Option : Use Allen Key 4 to Rotate Center Post Bracket

Step. W

Detail A

at the angle you want.

Put Handset's connecting
line through the hole below
the left Adjustable Beam.

Detail B




.

<

SMa.os ay1 dn uaiybi|

D [le1eQ

-——

o e

-—




* Important X

Reset the table before use :
1. Press and hold A&\ for more than 3 seconds.

2. Continue pressing both buttons until both columns are in the lowest position.
3. The table will rebound 2-5mm.

4. Release the buttons, now the table is operational.

¥ ¥

=\
(elelelele)
{ | —/







